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Standard Operating Procedure (SOP)
for the provision of Sotrovimab (Xevudy) in the management of non-
hospitalised CHILDREN with COVID-19 Infection and eligible for treatment

For the purpose of this SOP children are defined as: up to the 16" birthday AND children from the 16
birthday to 18" birthday who remain within the active caseload of a Consultant Paediatrician

Exclusions: Hypersensitivity to Sotrovimab or Excipients

NB: Treatment window is within 5 days of onset of symptoms

Consider for Treatment if Eligibility Criteria met:

SARS-CoV-2 infection confirmed by PCR within last 5 days AND
Onset of COVID-19 symptoms within last 5 days AND

Within the list of priority groups AND

12 years or older AND

40kg or over
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At risk children (Approx 70) have
been informed based on the
existing list of children eligible for
a 3 COVID vaccine and the
eligibility and process has been
communicated individually and
via local media
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On call Consultant discuss with responsible Tertiary
Care Consultant (e.g. Oncology or Rheumatology) OR at
the daily PIMS-TS regional meeting. This can be done by
the child’s own long term responsible Consultant if
available (e.g. Oncology, Diabetes, Cardiology)
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Decision made to treat OR not treat

Child meets criteria and PCR positive-
parent contacts GP in first instance. (It is
possible a parent may contact a
Paediatrician directly). GP contacts /refers
to the on call Consultant Paediatrician via
switchboard (Monday to Friday)
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Advice is also available from the National Advisory Network via:
england.spoc-C19therapeutics@nhs.net

l

Main benefit if all
criteria met: 85% relative
risk reduction in

Consultant: Telephone discussion with parent with parental

Monday and child has been symptomatic from previous week

responsibility and take verbal consent for treatment. Arrange admission
to children’s ward usually on following day but on the same day if on a

hospitalisation or death

Main risk: Anaphylaxis

!

Speciality Doctor admit to ward HDU bed as day case (Full
clerking not required), provide information leaflet (see
link), confirm symptoms and +ve PCR, confirm verbal
consent and document, place cannula and send sample for
COVID antibodies if possible (Not required to progress
treatment)

Note risk of anaphylaxis. Confirm location of anaphylaxis
drug treatments/not for routine prescription. Full
cardiorespiratory monitoring Discharge if stable 1 hour
after infusion complete
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Prescribe medication:

Sotrovimab 500mg (8ml containing

—»| 62.5mg/ml) added to 100ml 0.9%

sodium chloride solution over 30

minutes

Nurse: Prepare infusion as per pro-
forma preparation and administration
protocol
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Risk Groups (From RCPCH Guidance- see link in references)

Non-hospitalised patient cohorts in the 12-17 years age range considered at
highest risk from COVID-192 and to be prioritised for consideration of
treatment with neutralising monoclonal antibodies when symptomatic and
SARS-CoV-2 PCR positive

MNeuro-disability

* Complex life-limiting neuro-disability with recurrent respiratory infections/
compromise

Primary immunodeficiency

* Common variable immunodeficiency (CVID)

* Primary antibody deficiency on immunoglobulin (or eligible for
imnmunoglobulin replacement)

* Hyper-lgM syndromes

* Good's syndrome (thymoma plus B-cell deficiency)

* Severe Combined Immunodeficiency (SCID)

* Autoimmune polyglandular syndromes fautocimmune polyendocrinopathy,
candidiasis, ectodermal dystrophy (APECED syndrome)

* Primary immunodeficiency associated with impaired type | interferon
signalling

* X-linked agammaglobulinaemia (and other primanry
agammaglobulinaemias)

Secondary immunodeficiency

* HIV CD4 count <200 cells/mm3

* Solid organ transplant

* HSCT within 12 months, or with CWVHD

* CAR-T therapy in last 24 months

* Induction chemotherapy for acute lymnphoblastic leukaemia (ALL), non-
Hodgkin's lymphoma, chemotherapy for acute myeloid leukaemia (AML),
relapsed and for refractory leukaemia or lymphoma

Immunos uppressive treatment

* Chemotherapy within the last 3 months

* Cyclophosphamide within the last 3 months

* Corticosteroids =2mg/kg/day for 28 days in last 4 weeks
* B cell depleting treatment in the last 12 months
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Other conditions

* High BMI (=95th Centile)

* Sewvere respiratory disease (e.g. CF or bronchiectasis with FEWV1 <60%)

* Tracheostomy or long term ventilation

* Severe asthma (PICU admission in 12 months)

* MNeurcdisability and/or neurcdevelopmental disorders

Severe cardiac disease

* Severe chronic kidney disease

* Severe liver disease

* Sickle Cell disease or other severe hasmoglobinopathy

* Trisomy 21

* Complex genetic or metabolic conditions associated with significant
comorbidity

* Multiple congenital anomalies associated with significant comorbidity

References:

1. NHS Interim Clinical Commissioning Policy: nMABs or antivirals for non-hospitalised
patients with COVID-19 (Published 16™ December 2021, Effective from 20 December
2021
(https://www.cas.mhra.gov.uk/ViewandAcknowledgment/ViewAttachment.aspx?Attach
ment id=103877)

2. EMC/medicines.org.uk product information
(https://www.medicines.org.uk/emc/product/13097/smpc)

3. EMC/medicines.org.uk patient leaflet
(https://www.medicines.org.uk/emc/product/13097/pil)

4. RCPCH guidance
https://www.rcpch.ac.uk/resources/covid-19-management-children-hospital-and-non-
hospitalised#treatment-criteria-for-covid-19-specific-therapy
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